FIGURE 20-1 — BUMPERS - FRONT AND REAR - EXPLODED VIEW

152




wmqmwhmuwa

[ T - T - T %= T - I % N %= B = I = R = B R =R R e T - T = TR ST =
o @ =1 o BN e W B = S D & =3 M N s W B e 5

FIGURE 20-1 — BUMPERS - FRONT AND REAR - EXPLODED VIEW

PART NAME GROUP
Bar rErontiinotidr il el o iR ) o el al s ls t e e sl a1 alal ka1 alal ) el o she o gl e 20.200
Support, Front, Cuter, Right .. ........ .00t an R e A e e S A 20.208
Insulator, Support, INNET & & 4+ o s s s s s s s s s s 0 o084 JobooadDo TonDt oo o onnooe g 20.208
Bolt, Front Licenze Plate Bracket . ............. a6 0 o e raa 1% alia G fu DT I 20,100
e IO o LN T? s paconecooo B o0 ACE0 DR ACACAOnEnE oo IO AR e oA S o 20.208
Flatwasher ......... Al lelain 4 ale e n e e e e e AT oaO000aA00RE0T 0000000000 20.200
BTN 4 S S AR AR A e B Ehs & ne nan SR e e e R e 4 SRS T Bt T 20.200
L e e = e et e e e S P e a0 o Y= o < BTN I e R M R e P Al e ... 20,208
Flatwasher . ... .. e o R R e R T e L e e e PN g o S apiomine f PRl b T 1T
Locknut .. ... ZoCo0ab o oo oOObo o gD O T oo nDCoO0CODCoODn D a0 20.208
T ey S (T I T n i A p oD Dano o oo oaanaobta Ao e a e e e B o aad o o b 20.208
NETYETR) P e T e e BT P e ey A e e e e S ol 00 O3 Ot R 00 O D B 61 9. D e 5 69 20.208
T o e e S T i o T e e T T T PR e PR e e R L A R W e B 20.200
G b oG oo B 00040600 300000 0d0 000000 000600060 0anhososoon sasaas s 20200
Guard (Front, Left) (Rear, Right) .............. o R et R e D s T
Guardi(Fronty RIpht) [ Bear sIseft) o . if s i a e sualedote lals o e sl eile i sielanehakalistialinysys foy alia o iR 20.260
Eracket, Front License Plate, .. ... .. RO de A S ad B o n A A oA BeiA A A B HA B e e 20.100
Flatwasher, Front License Plate Bracket ... ... ...t eee inneeeenmmnn- 20.100
Lockwasher, Front License Plate Bracket . . . . . v i it i o it it i o e nonnoamanssnmesss 20.100
Fut; EronkilicenseiBlataiBraclot St 0o C olon i e o DR SRS SR iaen Tl 1 e 20.100
oL ] oy | B (0 T b EUER e e o e o 1 o R0 0 6 LA DD B A b e i e T i e B o o 4 20.252
o Tha] e ey | d By | PR el LRI iy 0 0 Ot i e A et e B <t P Bt e e B AL e e 20.252
| TV e e i R B P o i e T T e T e e 20.250
T, L S gy 11 N e SN S i 3T T 20,2521/
Support, Rear, Outer, Right . . . . . . . .. o0 vt s st cansnsnsnsnnnssas ER PR S 1
Guard (Torpedo Type) (Front, Left) Lﬂeﬁ, e L i h OG0 o a0 Gh GO D o w0 GO ao & 20.260
Wing, Left ... .......... cHoah G B e e S e e L N, T 20.260
Bar S ErontAriILEd For  WHEIEEL o ol a0 el o0 el sl s s fmlm b ml el sal e e a e e e SRR R 20.200
UGG 0o o oo e e At et T e B A Ly e e R =l it 20.260

153




20

CHASSIS MISCELLANEOUS

usio
FIGURE PART FER CAR
P, PART MAM D IFTION
T GROUP, MAME and DESCRIPTION T e,
31 382
20.000 - SHOCE ABSORBER - FRONT
shockﬂhsorbﬂr 4 & & & F 41 4 & 4 8F F 44 4F 4 FBFT 2R R ESF PR R R SR L 2:}9553 2 2
Shock Absorber (Heavy Duty Exp-nrt} AN OO DAADDe0OO 00000000000 208808 2|2
13-1-9 Locknut . ..... CoCooOOOSe0000080G0a0GeS 000000000080 202257 | 4 | 4
20,002 - SHOCK ABSORBER TO UPPER SUPFPORT CUSHION
13-1-4 BIENON 6 oo oo s O000000000Bon Gon on A0 0.0 Ho.6 P .11 1) | 4 | 4
13-1-8 Retainer, 13/32" 1, D IR AN T AN oS0 0000000880 0480 2 aralls 201015 202
13-1-3 T T o G B i P e e T e e i S r e e 0 202867 | 2 | 2
13-1-15 Ratainarf (PLof) /180 L DL L L L. s e L L L L L L 201118 2| 2
13-1-16 L e e s it e el e i (o e e e o e TR S B LA B Wl 207287 | 2 | 2
20.004 - SHOCK ABSORBER TO FRONT SPRING SEAT CUSHION
L Y I T g aeaaaa.. | 206651 | 4 | 4
e T L I Dl s o e S DO O80 0D eeva. | 201015 | 2 | 2
, T I T S A AR A e T e o 6 B0 0 O G B e e o vese. | 202867 | 2 | 2
13-1-% R M T Go oo GCO00DOD00 0 DO 0BG o OO OCOCOD0OA0Dd0NnanaD 201481 | 2 | 2
13-1-5 2 (e oal ol o 0 ] o A e S e e DO o Do o O0oo o noonoo oo oo || EhrEEEL e
20.010 - SHOCK ABSORBER - REAR
12-2-4 Shock ABSOTBEL « v v v v e e ee e e en s R R e e et et 0 oornag 208564 212
12-2-4 Shock Absorber (Heavy Duty Export) . . . . ... ... ... Tn o008 0000n s . 209810 2| 2
12-2-5 Flatwasher, Outer (15/32" x1 1/4" x1/16") . . . . o oo v v a v us AD oo 201495 | 4 | 4
12+2-2 Flatwasher, Inner (21/32" L D, X1 5/16" 0. D.) & o v v v v e v v ncnnans « | 206120 2|2
12-2-1 O R T B e I e e ta s = al s a (nii & = a¥a ol nis #is sl = aiskn TRy B £ 6568 | 4 | 4
12-2-3 NN ponnocoootoo 0000000 DeoEDDDDDD oo o SEBOaT a8 E 201494 | 8 | 8
20,100 - FRONT LICENSE PLATE BRACKET
20-1-17 Bracket s L e Ag oo Ehan 00D AOCocoaoodoooocadoo | |wdkld 1|1
20-1-4 Bolt, 1/4"-20 x 5/8" Hx. Hd ..... S T T LR A et NeEel= 257 2|2
20-1-18 Flatwasher, 1/4" Sm. . . .. ........... D | B e et P e o - 243 2|2
20-1-19 Lockwasher, T T T Bumper | ..........- 180 2|2
20-1-20 Mut, 1/4"-30EX. Tt . v oe v e vesaams e ConO Do 203 2|2
20,106 - FRONT LICENSE PLATE MOUNTING PARTS
=i G ST ERIN L3 (VAT T L, et el s e A e S S 440 2 |2
Nut, 1/4"-20 Hxt Lt ... . ccovennna L L, ol g e e SPTL TS 203 2|2
20,115 - REAR LICENSE PLATE BRACKET
MOTE: For Bracket on Utility Models see License Light, Group 30.0702,
B et R e e e R R R el T e lieile Pt a ltln /o ¥ls wild fu e = la el AR o R e R 2 1 Ky 208568 |1 |1
Screw, No. 14-10 x 1" Rd, Hd. Cr. BeC . ... v eanonseus 00D o 936 | 2 | 2
Washer (Rubbier) ... & @ an s e ois siniesnenssamnssieesssanseess | SQBSROR0 R
iy co o Ao N ODOCODO0GEE OGN a000EaC 2000000000000 00 s 207546 2 |12
Suppurtj Adjusting # & & & B B B & F # & + & & & & @ P F & @ &+ & ¥ ¥ LI & & + & & EDBETO 1 1
Epa'cer‘f‘fi1!?+++l‘+llll‘!'r+l+llrll"r'r'!l R ® ® & & ¥ @ L] * * * & & & ZDEETI 1 l
ST s s oo oooopoonodoeDooo NSO gO00o a0 0Acoonna DO . 207546 18 81

154




——

USED
SR GROUP, PART NAME and DESCRIPTION it i o
MNLUMBER MUMBER MODEL
Jn iz
20,119 - REAR LICENSE PLATE MOUNTING PARTS
Bolt, 1/47-20x (3 /8" Tl Hd BLai S1ah ot ol a)c e i s s s o e o o RS 753 | 2 | 2
Speednut. . ........ noOnDooaOn 0 E0adDod0don oG 0n0aaa s 205360 | 2 | 2
20,200 - FRONT BUMPER BAR
20-1-1 Bar (not drilled for Wings). . . - v v o v v v v v m e v o v S o e o 208572 | 1 | 1
20-1-28 Bar (drilledfor WINES) . . « v v v vt v s v mnmmennns e s e Sy 208573 [ 1 | 1
20-1-6 Flatwasher . . . v c o v v weauaa Bar and Guard e annnongeaan 201471 | 2 | 2
20-1-% T o e e o e e o to Inner Support { ............. 208574 | 2 | 2
20-1-14 Bolt, 7/16"-14 x 1-1/2" Ov. Hd. . : ., N N R T By L A W L T AL T 204125 | 4 | 4
ED' 1'1 3 Spﬂ-ce Yo noannooodoRDcaadn 000 R R B BB B R R @ omom ow ko R R R oEomomow omow 2035?5 4 4
20’-1—6 Flatwaﬁher ----------------- T I T T T T W 201-‘17[ "i 'li
20-1-7 1IN S anpandoonS oo Rk e (el e s e e e Y. 208574 | 4 | 4
20.208 - FRONT BUMPER SUPPORT
20-1-5 AT &3 f oo oooo@a00o0B0000E Coe 0 ey ryieh 1 T R o e 208501 3l
20-1-2 T el b (A s TR o o naBoocooboo o caoodoGaon 6o ooy oooas 208502 | 1 |1
20-1-11 ST (BT i s nnancnoacc oo o e OBa oD Mg a0 oD vesewaes 0208503 | L |1
20-1-8 Bolt, 1/2"-20 x L 3/8" Ht. Hd ... v v nvnncenss o oOOOoe s T4 | 4 | 4
20-1-9 Flatwasher, 8/16" 1. D. x 1 3/8" 0. D . . . o .o oo g . LR 765 | 4 | 4
20-1-10 T T L T e danotg 223 | 4 | 4
20-1-3 Insulator (Inner Support to Stone Deflector Panel) . ... o vt v i wwne.. 208504 3|3
20-1-12 Insulator (Outer Support to Stone Deflector Panel) .+ o v v v v v v s v s wenann 208505 2| 2
20.250 - REAR BUMPER BAR
20-1-23 | Bar (except Dtility) ........... A e 06 00 B o o oo [ena g0 X BT [
Bar {Utilitjr Dnl?} ® K # % 4% & & & ® B B ®F W N N oE OER oW o™ o® B OB N OB B @ & T R N L R oW ZDBEDT """1 1
20-1-13 FETHSY o'o o0 o oo oo 6 0BG O e G e o Bn R e e D O GO BO s oo o 208575 2| 2
20_1_"‘. Lﬂ":kHUt # % & B B & @ % & % % o= omom o@m omoE % o= oaoaow = o oE s B R R R R F R R oA R oEom oEow ow oW 2&8514 2 2
20-1-14 Bolt, 7/16"-14 x 1 1/2" Ov. Hd. ........ D O 0RO 6 (B o s o 204125 | 2 | 2
2“‘1'13 Spﬂ.ﬂ'e‘r ® B @ o omom o ow oW T I A # % @ B 8 B @ % % ® W R o T oM N W oEoE E EE 3 # ZUEETE 2 2
20-1-9 TNV e o 6 B e e e o momt o Eom e mh mw iyt u Eoatin oo 208574 2 2
20-1-6 Flatwasher . ...... o 6 i ot [ 0 11 6 61 i, e e e P o a8 d o 201471 2| 2
20.252 - REAR BUMPER SUPPORT j
20-1-24 TR I BHAN b oo n oBB 00000 6 G060 600680 0 =T el £ 208508 | 1 |1
ap-1-22 TR T THHE 5 0 8 o o OO D00 d 00 b ae it 208509 | 1 | 1
20-1-25 Support, Quter, RIEht « « o ¢ v ¢ ot s v e v e v e nss Rt e 208510 1 1
20-1-21 Suppart, Outer, Leftc . . ow ot oo oo s e T M T 208511 141
20-1-8 Bolt, 1/2"-20/x 1 3/8" Hx. Hd ....... AR PIRT v O S - 3% 54 | 4 | 4
20-1-9 Flatwasher, 9/16" L. D. x1 3/8" 0. D ... ...... e e s 755 | 4 | 4
20-1-10 e T LA I e el e D O B P Tt o) o ol R AE BB o0n 223 4 | 4
20.260 - BUMPER GUARD AND WINGS - FRONT
Ap=il=itd b SV (IR L S nnannn oo oa0 0 G an a0 006 s Ba o b o B0 o e 208512 | 1 |1
2&-1-15 Gua‘rd: LE[t {plﬂi.n}.., # & % & @ F @ F 8 & 2" 4 B & & 8 ® B ®R ® F 88 8 oEoEoEoEW 208513 l 1,
Guard, Right (Torpedo Type) . ... ........ OO OO0 a0 LDn S TaaT o 208517 1
20-1-26 Guard, Left (Torpedo Type) . . . .. .. ..... o I D o P B vre e e 208518 1
155




20

CHASSIS MISCELLANEOUS

usED
FIGURE PART PER CAR
GROUP, PART NAME and DESCRIPTION
NUMBER MUMBER | Moo
11 Nz
20.260 - BUMPER GUARD AND WINGS - FRONT
20-1-6 Flatwasher . . .. ... i e e P Bar and Guard |t vt A8 = neow 201471 21 8
20-1-7 T T e . =, S v afa . to Inner Support N0 006000000 208574 | 2 | 2
UL, T ppsobn a0 BEEaE 00800000 T e e e e 208514 1
ED"].'ET Wil‘lg, LEft ------------------------------- L I R A ) * * ZGBEIE l
20-1-29 TG O & O o 0 oo iR o N OGO0C0C0000CD000 208516 4
20-1-6 ol T i S e e e A & Bumper{  ““*-*****" e, 201471 4
20-1-17 T o ok 5 O e e % [l ve retesoins (0ORT Ao B Y 208574 4
Y S o r00a 000000000000 0000050000 00.8000 0.0 000 0EE 0 0 208811 4
20.265 - BUMPER GUARD - REAR
20-1-15 GuATd SRIZHENIEIA10) 0 5 2 e aite tu tsibs alinva v iin ful'a st fn7a va fa i da m u fn a0 e 0 1w el e 208513 | 1 | 1
20_1_15 G‘URTd, LE[t {Plﬂh‘l}l 8 @ E R R o® B R R R F P E R R B FFF R EEE S S SEEs oo 21}8512 1 1
30-2-11 Guard, Right (Torpedo TYPE) . . . v v v v oottt v v s v s s aeecennssn 208518 1
30-2-17 Guard, Left (Torpedo Type) . ....... AR o b b H & oot e e e 208517 1
Eﬁ"l"la Epﬂc&r .......................... I L T T I CIECI EDBE?E 2 2
20-1-7 TG KT e 7 Fa % 1o % e 75 2 4o alra Taa ai%s a e e e o oo W el a e a'ts fa vaifalfella fmrie (o la ot 208574 | 2 | 2
20.300 - TOOLS
Tool Kit (incl, Jack, Wheel Wrench and License Mounting Parts) (Utility
TR 48 0008000 a0 o O D0 o o 0 o O O O Do i i 207501 1 1
NTant S WHOELIRGLE 12, i v fa b rae o SR O L I O o e 203288 1 1
Jack (incl. Base) ....... A0 0 G L 0 0 00 1 B T O e D 0D L0 O O 206267 | 1 | 1
Baﬁe {Fﬂur Eidﬂ'd Shaﬂ H‘}le}l * & & & & 8 8 & & % & F @ F & F F # 4 @ F F 5 F ¥ oA "o EU4153 1 l
Base (Three Sided Shaft Hole) ................ NN S R N S 204154 1 1

156




NOTES

SaE SR SRR et

157




	kfpm550152.jpg
	kfpm550153.jpg
	kfpm550154.jpg
	kfpm550155.jpg
	kfpm550156.jpg
	kfpm550157.jpg

